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TEST REPORT

Application No.: SHEM1203000320IT
Applicant: Beijing Choice Electronic Technology Co., Ltd.
FCC ID: WWIMD100E-B

Equipment Under Test (EUT):

NOTE: The following sample(s) submitted was/were identified on behalf of the client as

Product Name: Handheld ECG Monitor
Brand Name: Not supplied by the client
Model Name: MD100E-B
Standards: FCC PART 15: 2011 Subpart B
Date of Receipt: Mar. 20, 2012
Date of Test: Mar. 24, 2012 to Oct 30, 2012
Date of Issue: Oct 30, 2012

Test Result : PASS*

*

In the configuration tested, the EUT complied with the standards specified above.
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150KHz-30MHz

Test Test Requirement Test Method Class / Severity [ Result
Radiated Emission
FCC Part 15.109 ANSI C63.4: 2009 Class B PASS
30MHz-1GHz
Conducted Emission
FCC Part 15.107 ANSI C63.4: 2009 Class B PASS
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4 General Information

41 Client Information

Applicant: Beijing Choice Electronic Technology Co., Ltd.

Bailangyuan Building B, Rm. 1127-1128, Fuxing Road A36, 100039

Address of Applicant: Beijing, PEOPLE’S REPUBLIC OF CHINA

Manufacturer: Beijing Choice Electronic Technology Co., Ltd.

No.9 Shuangyuan Rd., Badachu Hi-tech Zone, Shijingshan District,

Address of Manufacturer: 100041 Beijing, PEOPLE'S REPUBLIC OF CHINA

Factory: Beijing Choice Electronic Technology Co., Ltd.

No.9 Shuangyuan Rd., Badachu Hi-tech Zone, Shijingshan District,

Address of Factory: 100041 Beijing, PEOPLE'S REPUBLIC OF CHINA

4.2 General Description of EUT

Product Name: Handheld ECG Monitor
Model No.(EUT): MD100E-B

Add Model No.: N/A

Model Difference: N/A

Trade Mark: Not supplied by the client

4.3 Details of EUT
Technical Specifications:

Frequency Range: 2402MHz to 2480MHz
Bluetooth Version: 2.0
Modulation Technique: Frequency Hopping Spread Spectrum(FHSS)
Modulation Type: GFSK
Number of Channels: 79
Dwell time: Per channel is less than 0.4s.
Equipment classification: Equipment for portable use
Antenna Type: Integral
Antenna Gain: 0.5 dBi
Power Supply:
Rated Input: DC 3.0V
Battery Type: Alkaline dry battery
Battery: Technical Spec.: | AAR6 1.5V
Battery quantity: | 2
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4.4 Details of Test Mode
Test Mode Description of Test Mode
Exchange data mode: Keep the EUT exchange data with other Bluetooth device.
Monitor mode: Keep EUT on monitoring the human heart rate and blood pressure.
Standby mode: Keep the EUT in standby mode.
4.5 Description of Support Units / Associated Equipments (AE)

Support equipments / Associated Equipments:
The EUT has been tested with support equipments as below.

Description Manufacturer Model No. Serial No. cﬁ:ﬁfgfgg’é,
Laptop Lenovo ThinkPad X100e N/A SGS
Adapter for Laptop 92p1154 92p1154 N/A SGS
MOUSE Lenovo M-UAE119 N/A SGS
KEYBOARD Lenovo KU-0225 N/A SGS
Monitor Lenovo 9227-AE1 N/A SGS
Cable List:

START END Cable Spec.
Description 1/0 Port Description 1/0 Port Le(:?)th S(:'(;ﬁll)d F(t\e{r/r'jlt)e
Adapter for AC IN AC Source | ACOUT | 1.0 N N

aptop
Adapter for DC OUT Laptop DC IN 0.8 N N
Laptop
Mouse Cable OUT Laptop Cable IN 0.8 N N
KEYBOARD Cable OUT Laptop Cable IN 0.8 N N
Laptop VGA OUT Monitor VGA IN 0.8 N N
Support Software:
Description Manufacturer Software name SuPp"eng)ég lient or
Exchange data Beijing Choice }é;gtpe- rirt{(%allj)e/tsc?tﬁ) Supplied by Client
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4.6 Standards Applicable for Testing

The standards used were FCC Part 15B:
Table 1 : Tests Carried Out Under FCC Part 15B :

Standard Status
FCC Part 15 Subpart B Radiated Emission V
FCC Part 15 Subpart B Conducted Emission X
X Indicates that the test is not applicable
V Indicates that the test is applicable
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4.7 Test Location

All the tests were performance at:

SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd.

No.588 West Jindu Road, Songjiang District, Shanghai, China. 201612.
Tel: +86 21 6191 5666 Fax: +86 21 6191 5655

4.8 Test Confident level
SGS-CSTC Standards Technical Services (Shanghai) Co.. Lid.

The test facility is recognized, certified, or accredited by the following organizations:

o CNAS (No. CNAS L0599)

CNAS has accredited SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd. to ISO/IEC
17025:2005 General Requirements for the Competence of Testing and Calibration Laboratories (CNAS-
CLO1 Accreditation Criteria for the Competence of Testing and Calibration Laboratories) for the competence
in the field of testing. Date of expiry: 2014-07-26.

o FCC - Registration No.: 402683

SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd. has been registered and fully described in a
report filed with the Federal Communications Commission (FCC). The acceptance letter from the FCC is
maintained in our files. Registration No.: 402683, Expiry Date: 2015-02-22.

e Industry Canada (IC) — IC Assignhed Code: 8617A

The 3m Semi-anechoic chamber of SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd. has
been registered by Certification and Engineering Bureau of Industry Canada for radio equipment testing with

Registration No.: 8617A. Expiry Date: 2014-09-20.
e VCCI (Member No.: 3061)

The 3m Semi-anechoic chamber and Shielded Room of SGS-CSTC Standards Technical Services
(Shanghai) Co., Ltd. has been registered in accordance with the Regulations for Voluntary Control Measures
with Registration No.: R-3868 and C-4336 respectively. Date of Registration: 2012-05-29. Date of Expiry:
2015-05-28.
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4.9 Measurement Uncertainty
According to CISPR 16-4-2.
Frequency Measurement
Test ltem ] Ucispr
Range Uncertainty
Conducted Emission
) 150kHz-30MHz 2.6dB 3.4dB
at mains port using AMN
Radiated Emission 30MHz-1000MHz 4.3dB 6.3dB
5.2dB(1GHz-6GHz)
Radiated Emission 1GHz-18GHz 4.5dB
5.5dB(6GHz-18GHz)
Remark:

AMN — Artificial Mains Network
VP — Voltage Probe

ANN — Asymmetric Artificial Network
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5 Equipment Used during Test
Radiated Emission
Radiated Emission
Iltem Test Equipment | Manufacturer Model No. Serial No. Cal. Date Cal.Due date
1 EMI test receiver | Rohde & Schwarz ESU40 100109 2012-06-03 2013-06-01
2 Antenna SCHWARZBECK VULB9168 9168-313 2011-10-28 2012-10-26
3 CONTROLLER INNCO C0O200 474 / /
4 Antenna SCHWARZBECK | BBHA9120D | 9120D-679 2011-10-28 2012-10-26
5 Antenna SCHWARZBECK BBHA9170 9170-373 2011-10-28 2012-10-26
Conducted Emission
Item Test Equipment Manufacturer Model No. Serial No. Cal. Date Cal.Due date
Rohde &
1 EMI test receiver ESCS30 100086 2012-04-13 | 2013-04-12
Schwarz
Line impedance 2012-03-15 2013-03-14
2 stabilization network | SCHWARZBECK | NSLK8127 8127-490
Line impedance
3 o ETS 3816/2 00034161 2012-03-15 2013-03-14
stabilization network
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General Equipment
Iltem Test Equipment Manufacturer Model No. Serial No. Cal. Date Cal.Due date
Digital pressure
1 YONGZHI DYM3-01 101012 2011-11-18 2012-11-17
meter
2 Digital Multimeter FLUKE 17B 10560713 2012-08-24 2013-08-22
ShangHai
Temperature&
3 weather  meter | ZJ 1-2B 0805126 2012-07-25 2013-07-23
humidity recorder
work
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6.1 Radiated Emissions

Test Requirement:
Test Method:
Frequency Range:
Measurement Distance:
Class:

Detector:

Result:

6.1.1E.U.T. Operation

Operating Environment:
Temperature: 23.0 °C

Page: 11 of 17

Emission Test Results

FCC Part 15.109
ANSI C63.4:2009
30MHz to 1GHz
3m

Class B
Test instrumentation resolution bandwidth 120 kHz and Quasi-
Peak detector applies (30 MHz - 1000 MHz).

PASS

Humidity: 56 % RH  Atmospheric Pressure: 101.1 kPar

EUT Operation:
6.1.2Test setup:
E Antenna Tower
: Search
ceeed 3N e
BUT v // Antenna
4m ‘/
RF Test
‘?‘ . s Sy Receiver
v LoV L |
Turn !
0.8 ¢ Im
Table a1 4

]
S S

Ground Plane
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6.1.3Measurement Data:
Remark: Level = Read Level + Antenna Factor + Cable Loss — Preamp Factor.

Test Mode: Monitor mode
30MHz to 1GHz:

Vertical:
WLMI {dBuVm)
9
i
|
100 I
I}lilll' 50 100 200 500 1000
Frequency (MHz)
Readintenna Cable Preamp Limit  Over
Freq Level Factor Loss Factor Level Line Limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
1q 31.24 35.26 12.17 0.44 24.70 23.17 40.00 -16.83 QP
2 33.21 33.50 12.29 0.46 24.70 21.55 40.00 -15.45 QP
3 49,23 32,05 13.29 0.56¢ 24,70 21.20 40,00 -18.80 QP
4 42.75 31.58 13.19 0.58 24.70 20.65 40.00 -19.35 QP
5 44.86 29.32 13.11 0.60 24.70 18.33 40.00 -21.67 QP
6 168,52 34,25 12.34 1.35 24.61 23.33 43,50 -20.17 QP
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Horizontal:
WLMI {dBuV/mj)
it |
| |
10.0 IH
[;30 50 100 200 500 1000
Frequency (MHz)
Readintenna Cable Preamp Limit  Over

Freq Level Factor Loss Factor Level Line Limit Remark

MHz dBuV dB/m dB dB dBuV/m dBuV/m dB

1 31.65 24.68 12.20 ©.44 24.70 12.62 40.00 -27.38 QP
2 40.85 23.95 13.27 0.57 24.70 13.09 40.00 -26.91 QP
3 43.66 22.52 13.15 0.59 24.70 11.56 40.00 -28.44 QP
4 q 50.32 24.86 12.78 ©0.65 24.70 13.59 40.00 -26.41 QP
5 160.30 23.43 12.59 1.32 24.70 12.64 43.50 -30.86 QP
6 231.72 32.01 9.49 1.65 24.58 18.57 46.00 -27.43 QP
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6.2 Conducted Emissions
Test Requirement: FCC part 15.107
Test Method: ANSI C63.4:2009
Frequency Range: 150kHz to 30MHz
Class: Class B
Limit: Frequency of Emission (MHz) Conducted Lint (dBuV)
Quast-peak Average
01505 661056 561046
055 56 46
530 0 50
" Decreases with the logarithm of the frequency.
Result: PASS
6.2.1 E.U.T. Operation
Operating Environment:
Temperature: 22.0°C Humidity: 54% RH Atmospheric Pressure: 101.1 kPa

EUT Operation: The EUT on data exchanging mode.
6.2.2 Test Result and Measurement Data

Note: Blue limit line - AV limit, Red limit line - Quasi-peak limit;

Blue plots - Peak detector scan plots, Green plots - AV detector scan plots.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at
www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-
document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that
information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole
responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction
documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the
content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this
test report refer only to thesample(s) tested and such sample(s) are retained for 90 days only



SGS-CSTC Standards
Technical Services

(Shanghai) Co., Ltd. Report No.: SHEM120300032002
Page: 15 0f 17
L Line:
dBuv ——  FCI5B_QP —— FC15B_AV
30

70

&0

50

40 T T R T E T EF S SEEEEREEEEER SRR

30§ - e L e

20

0.15 L 1 30.0
MHz

Final Measurement Results

Freguency QP Leved QP Limit QP Deita
MHz dBuv dBuv dB
0.15894 45.58 65.52 1564
0.19294 41.29 63.91 2282
0.23845 3547 62.15 2668
0.25521 34.93 51.59 2661
0.28529 32.37 60.57 2520
0.36131 31.38 58.70 2732
0.44299 39.45 57.01 17.56
2.36345 24,43 56.00 3152
5.86624 15.10 60.00 4490
Freguency AN Level Ay Limit Ay Delta
MHz dBuv dBuv dB
0.15894 2925 55.52 2627
0.19294 2713 53.91 2678
0.23845 21.42 52.15 3073
0.25521 2529 51.59 26.30
0.28529 18.63 50.57 3194
0.36131 21.80 45.70 2690
0.44299 31.33 47.01 1568
2.36345 15.66 45.00 30.34
5.86624 10.80 50.00 39.10
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Final Measurement Results

Freguency QP Leved QP Limit QF Delta
MHz dBuv dBuv dB
0.1506 47.31 65.97 18,66
0.1691 4497 65.00 2003
0.21838 35.56 62.38 2732
0.44565 32.61 56.96 2435
0.50847 23.32 56.00 3268
0.98511 25.08 56.00 3092
1.24702 25.05 56.00 3095
1.54426 2457 56.00 3143
2.95618 21.29 56.00 34
Freguency AN Level AN Limit AN Delta
MHz dBuv dBuv dB
0.1506 32.25 55.97 2372
0.1691 28.81 55.00 2619
0.21838 2220 52.88 3068
0.44565 2479 46.96 217
0.50847 12.99 45.00 33m
0.98511 15.31 45.00 3069
1.24702 15.71 45.00 3029
1.54426 14.92 45.00 31.08
2.95618 14.62 45.00 3138
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7 Test Setup Photographs

Refer to the < Appendix A MD100E-B_Test Setup photos>.

8 EUT Constructional Details
Refer to the < Appendix B MD100E-B_External Photos > & <Appendix C MD100E-B_Internal Photos >.

The End of Report
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